

Flammability Test Results for HSH Interplan 1050F Paint Surfaces Cleaned with Nuvite C-49™ and Nuvite Leather Guard™ Cleaners

	sec. vertical flammability tests, iducted per FAR 25.853(a) App. F,	'	pecimens, eaner	C-49 Cor	ncentrate	C-49 @ 1	:4 Dilution	Leather	r Guard
Pai	t I(a)(1)(i)	Ext. Time	Burn Lgth.	Ext. Time	Burn Lgth.	Ext. Time	Burn Lgth.	Ext. Time	Burn Lgth.
1.	Control specimens, no cleaner	0.0 sec.	0.0 in.						
2.	Spray & wipe dry			0.0 sec.	0.0 in.	0.0 sec.	0.0 in.	0.0 sec.	0.0 in.
3.	Saturate 30 min., then wipe dry			0.0 sec.	0.0 in.	0.0 sec.	0.0 in.		

NOTES:

- 1. 3" X 6" X 0.0625" bare aluminum plates were painted with 2.5 mils. of HSH Interplan 1050F paint, color BAC703 Gray.
- 2. C-49 cleaner was applied using a spray bottle, then wiped dry using a DuPont Sontara non-woven wipe.
- 3. Leather Guard was applied using a wipe, then buffed dry using a clean wipe.
- 4. Saturated Sontara wipes were used in layers between specimens for 30 minute saturation tests.
- 5. All specimens tested 24 hrs. after initial cleaner application.
- 6. Comments included on individual flammability test reports.

TWM Dec. 12, 2016



C-49 Concentrate, Spray & Wipe



C-49 1:4 Dilution, Spray & Wipe



C-49 1:4 Dilution, Saturate and Wipe





Bunsen Burner Test Data Sheet



Material	Material Description*:		HSH Interplan 1050F Control Specimens, N	0F paint, Color BAC703 Grey.s, No Cleaner Applied	AC703 Gre	ey.	Customer PO	#		N/A	
Manufac	Manufacturer/Supplier:	pplier: GP/HSH	ВН	Test Report #:	161209-01tm	tm	Test Date: De	Dec. 9, 2016	9	Model:	A/N
Tested By:-	By:	of the same		Witnessed by:	N/A		Test Facility:	General I Tacoma,	General Plastics Mfg. Co. Tacoma, Washington 98409	g. Co. nn 98409	
		1	TEST METHOD			門	TEST REQUIREMENTS (MAXIMUM AVERAGE	MENTS (MAXIMUN	A AVERAGI	
Pass/	Method		Test	Material	9	Exting	Burn	Drip	Burn	Flame	After
Fait	Code		Method	Position	_	Time	Length	Exting	Rate	Penetration	Glow
	4	BMS 8-133, F1		60 second - Vertical		6 sec	6 in	2 sec			
	В	BSS 7230, F1		60 second - Vertical		15 sec	6 in	3 sec			
	ပ	BSS 7230, F2		12 second - Vertical		15 sec	8 in	5 sec			
YASS		FAR 25.853(a)	FAR 25.853(a) App.F Part I (a)(1)(i)	60 second – Vertical		15 sec	6 in	3 sec			
	Ш	FAR 25.853(a)	FAR 25.853(a) App.F Part I (a)(1)(ii)	12 second – Vertical		15 sec	8 in	2 sec			
	щ	FAR 25.853(a)	FAR 25.853(a) App.F Part I (a)(1)(iv)	15 Second – Horizonta	ntal			Ш	2.5 in/min		
	უ:	FAR 25.853(a)	FAR 25.853(a) App.F Part I (a)(1)(v)	15 Second – Horizontal	ıtal				4 in/min		
	I	FAR 25.853(a)	FAR 25.853(a) App.F Part I (a)(2)(ii)	30 second 45°		15 sec				None	10 sec
		MIL-P-26514F (4.6.3.10)	4.6.3.10)	60 second – Horizontal	ıtal		<5 in				
	٦	MIL-PRF-26514G (4.5.3.7)	G (4.5.3.7)	60 second – Horizontal	ıtal		<5 in				
	¥	ASTM F-501		60 second – Vertical		15 sec	6 in	3 sec			
	7										
				TE	TEST VALUES	ES					
Sample	Method	Exting Time	Burned Length		Burn Time	Burn Rate	After Glow	Condition	oning Time	Conditioning Time (24 hr min. @ 70±5°F, 50±5% RH)	3°F, 50±5% RH)
Number	Code	(sec)	(in)	Time (sec)	(sec)	(in/min)	(sec)		In	Out	t
-	O	0.0	0.0	NODRIPS				Date	Time	Date	Time
7	۵	0.0	0.0					12/8/2016	9-30 AM	12/9/2016	11:20 04
က	۵	0.0	0.0	,					Sketch/(Sketch/Construction	
AVG.		ó	0,0	0				2.5 mils H8	SH Interplan	2.5 mils HSH Interplan 1050F paint, color	olor
				1				BAC703 G	irey, applied int did not sk	BAC703 Grey, applied to 0.0625" thick aluminum plates. Paint did not show any sines of flaming.	k aluminum
4								consumpti	on, blistering	consumption, blistering, charring or	
ď								embrittlem	ent. Discolo	embrittlement. Discoloration due to heat was	eat was
								VISIDIE, DU	anniesi oi.	visible, but no residue indicating pyrolisis.	<u>.</u>
9											
AVG.								Flame Te	Flame Temp: 1,700 °F	۴ ا	
*Material typ	pe, constru	ction, specs, thick	*Material type, construction, specs, thickness, color, etc.						_	ſ	
00000								Metnane Gas	X	Propane	

twm 4-17-2012

GP-0011-1A (Cust, Bunsen Burner)

GENERALPLASTICS

Bunsen Burner Test Data Sheet

4910 Burlington Way Tacoma, WA 98409 253-473-5000

Material	Material Description*;		HSH Interplan 1050F paint, Color BAC703 (C-49 Reduced1:4, Saturate 30 min. & Wipe	Saturate 30 min. & Wipe	BAC703 Gr	ey.	Customer PO	#		N/A	
Manufac	Manufacturer/Supplier:	pplier: GP/HSH	SH	Test Report #:	161209-02tm	th	Test Date: De	Dec. 9, 2016	91	Model:	N/A
Tested By:	By:	affer a		Witnessed by:	N/A		Test Facility:	General Tacoma,	General Plastics Mfg. Co. Tacoma, Washington 98409	g. Co. on 98409	
			TEST METHOD			E TE	TEST REQUIREMENTS (MAXIMUM AVERAGE)	MENTS (MAXIMU	M AVERAG	(E)
Pass/	Method		Test	Materia	ial	Exting	Burn	Orip	Burn	Flame	After
Fail	Code		Method	Position	uo	Time	Length	Exting	Rate	Penetration	
	4	BMS 8-133, F1		60 second – Vertical	<u></u>	6 sec	6 in	2 sec			
	В	BSS 7230, F1		60 second – Vertical	Je	15 sec	6 in	3 sec			
	ပ	BSS 7230, F2		12 second – Vertical	Ę	15 sec	8 in	5 sec			
PASS	ام	FAR 25.853(a) A	App.F Part I (a)(1)(i)	60 second - Vertical	<u></u>	15 sec	6 in	3 sec			
e)	ш	FAR 25.853(a) A	FAR 25.853(a) App.F Part I (a)(1)(ii)	12 second – Vertical	<u></u>	15 sec	8 in	5 sec			
	щ	FAR 25.853(a) A	FAR 25.853(a) App.F Part I (a)(1)(iv)	15 Second – Horizontal	ontal				2.5 in/min		
	ပ :	FAR 25.853(a) A	FAR 25.853(a) App. F Part I (a)(1)(v)	15 Second – Horizontal	ontal				4 in/min		
	Ξ.	FAR 25.853(a) A	FAR 25.853(a) App.F Part I (a)(2)(ii)	30 second – 45°		15 sec				None	10 sec
	-	MIL-P-26514F (4.6.3.10)	4.6.3.10)	60 second – Horizontal	ıntal		<5 in				
	_	MIL-PRF-26514G (4.5.3.7)	G (4.5.3.7)	60 second – Horizontal	ıntal		<5 in				
	~	ASTM F-501		60 second - Vertical	E	15 sec	6 in	3 sec			
	_										
				TE	TEST VALUES	ES					
Sample	Method	Ext	Burned Length	Drip Exting	Burn Time	Burn Rate	After Glow	Conditi	oning Time	Conditioning Time (24 hr min. @ 70±5°F, 50±5% RH)	:5°F, 50±5% RH)
Number	Code	(sec)	(in)	Time (sec)	(sec)	(in/min)	(sec)		In	Out	ıt
-	۵	0,0	0.0	No DRIPS				Date	Time	Date	Time
2	٥	0.0	୦.ଚ	;				12/8/2016	9:30 AM	12/9/2016	11230 AM
က	Q	٥ ٥ ٥	0.0	;						Sketch/Construction	
AVG.		0.0	0,0	0.0				2.5 mils H	SH Interplan	2.5 mils HSH Interplan 1050F paint, color BAC703	olor BAC703
								Faint did r	lied to 0.052:	Grey, applied to 0.0525" thick aluminum plates. Paint did not show any signs of flaming.	ım plates.
4								consumpti	on, blistering	consumption, blistering, charring or embrittlement.	mbrittlement.
2								residue in	residue indicating pyrolisis.	Discussion due to fleat was visible, but no residue indicating pyrolisis.	ou ma
9								ī			
AVG.								Flame Te	Flame Temp: 1,700 °F	Ļ	
*Material typ	oe, construc	*Material type, construction, specs, thickness, color, etc.	ness, color, etc.					, de la companya de l		į	
GP-0011-14 (Cirst Rinson Rimer)	Cust Binser	r Rumer)				47 0040		Methane Gas	X	Propane	

twm 4-17-2012

GP-0011-1A (Cust. Bunsen Burner)

Bunsen Burner Test Data Sheet



Material	Material Description*:	ion*:	HSH Interplan 1050 C-49 Reduced 1:4, 3	00F paint, Color BAC703 Grey. , Spray & Wipe	3AC703 Gre	Š	Customer PO #:	#		N/A	
Manufac	Manufacturer/Supplier:	pplier: GP/HSH	HSH	Test Report #:	161209-03tm	Ē	Test Date: De	Dec. 9, 2016	16	Model:	N/A
Tested By:	3y: —	Ma	}	Witnessed by:	N/A		Test Facility:	General Tacoma	General Plastics Mfg. Co. Tacoma, Washington 98409	g. Co. on 98409	-
			TEST METHOD			1	TEST REQUIREMENTS (MAXIMUM AVERAGE)	MENTS ((MAXIMU	M AVERAG	E)
Pass/	Method		Test	Material	ial	Exting	Burn	Drip	Burn	Flame	After
Fail	Code		Method	Position	nc	Time	Length	Exting	Rate	Penetration	Glow
	ď	BMS 8-133, F1		60 second – Vertical		e sec	6 in	2 sec			
	В	BSS 7230, F1		60 second – Vertical		15 sec	6 in	3 sec			
	ပ	BSS 7230, F2		12 second – Vertical		15 sec	8 in	5 sec			
PASS	٥	FAR 25.853(a)	FAR 25.853(a) App.F Part I (a)(1)(i)	60 second – Vertical		15 sec	6 in	3 sec			
	Е	FAR 25.853(a),	FAR 25.853(a) App.F Part I (a)(1)(ii)	12 second - Vertical		15 sec	8 in	5 sec			
	ч	FAR 25.853(a)	FAR 25.853(a) App.F Part I (a)(1)(iv)	15 Second – Horizontal	ntal				2.5 in/min		
	O	FAR 25.853(a) App.F Part I	App.F Part I (a)(1)(v)	15 Second – Horizontal	ntal				4 in/min		
	I	FAR 25.853(a),	FAR 25.853(a) App.F Part I (a)(2)(ii)	30 second – 45°		15 sec				None	10 sec
	_	MIL-P-26514F (4.6.3.10)	(4.6.3.10)	60 second – Horizontal	ntal		<5 in				
	7	MIL-PRF-26514G (4.5.3.7)	4G (4.5.3.7)	60 second – Horizontal	ntal		<5 in				
	ᅩ	ASTM F-501		60 second - Vertical		15 sec	6 in	3 sec			
	٦										
				1	TEST VALUES	ES					
Sample	Method	Exting Time	Burned Length	Drip Exting	Burn Time	Burn Rate	After Glow	Condit	ioning Tim	Conditioning Time (24 hr min. @ 70±5°F, 50±5% RH)	:5°F, 50±5% RH)
Number	Code	(sec)	(in)	Time (sec)	(sec)	(in/min)	(sec)		ln	Out	ıt
_	۵	0,0	0.0	No DAIPS				Date	Time	Date	Time
. 2	۵	0.0	0,0	; ;				12/8/2016	L.	12/9/2016	11:40 Am
က	۵	0.0	<u>ර</u>	:					1	Sketch/Construction	
AVG.		0.0	0.0	0.0				2.5 mils F	ISH Interplan	2.5 mils HSH Interplan 1050F paint, color BAC703	olor BAC703
								Paint did	not show any	orey, applied to 0.052° thick aluminum plates. Paint did not show any signs of flaming.	Im plates.
4								consumpt	tion, blistering	consumption, blistering, charring or embrittlement.	nbrittlement
S.								residue in	residue indicating pyrolisis.	Discoloration due to fleat was visible, but no residue indicating pyrolisis.	
9											
AVG.								Flame T	Flame Temp: 1,700 °F	<u>ا</u> پ	
*Material typ	oe, construc	ction, specs, thic	*Material type, construction, specs, thickness, color, etc.					Methane Gas	i. 22	Propage	
0004444	10000	1000				4 47 0040			X		

twm 4-17-2012

GP-0011-1A (Cust. Bunsen Burner)

GENERALPLASTICS MANUFACTURING COMPANY 4910 Burlington Way Tacoma, WA 98409 253-473-5000

Bunsen Burner Test Data Sheet

Material	Material Description*:		HSH Interplan 1050 C-49 Concentrated,	DF paint, Color BAC703 Grey., Spray & Wipe	3AC703 Gre	,	Customer PO #:	#		N/A	
Manufac	Manufacturer/Supplier:	pplier: GP/HSH		Test Report #:	161209-04tm	Ę,	Test Date: De	Dec. 9, 2016	16	Model:	N/A
Tested By:-	By:	The		Witnessed by:	N/A		Test Facility:	General Tacoma	General Plastics Mfg. Co. Tacoma, Washington 98409	g. Co. on 98409	
		\ \ \	TEST METHOD			11	TEST REQUIREMENTS (MAXIMUM AVERAGE)	MENTS (MAXIMU	M AVERAG	E)
Pass/	Method		Test	Material	а	Exting	Burn	Drip	Burn	Flame	After
Fail	Code	_	Method	Position	LC	Time	Length	Exting	Rate	Penetration	Glow
	4	BMS 8-133, F1		60 second - Vertical		6 sec	6 in	2 sec			
	В	BSS 7230, F1	,	60 second - Vertical		15 sec	6 in	3 sec			
	ပ	BSS 7230, F2		12 second - Vertical		15 sec	8 in	5 sec			
PASS	٥	FAR 25.853(a) A	(a)(1)(i)	60 second - Vertical		15 sec	6 in	3 sec			
	ш	FAR 25.853(a) App.F Part I		12 second - Vertical		15 sec	8 in	5 sec			
	ц (FAR 25.853(a) A		15 Second – Horizontal	ntal				2.5 in/min		
	ပ :	FAR 25.853(a) A		15 Second – Horizontal	ntal				4 in/min		
	I	FAR 25.853(a) A	rt I (a)(2)(ii)	30 second – 45°		15 sec				None	10 sec
		MIL-P-26514F (4.6.3.10)		60 second – Horizontal	ıtal		<5 in				
	7	MIL-PRF-26514G (4.5.3.7)		60 second – Horizontal	ıtal		<5 in				
	¥	ASTM F-501		60 second - Vertical		15 sec	6 in	3 sec			
	_										
			141	TE	TEST VALUES	ES					
Sample	Method	Exting Time	Burned Length	Drip Exting	Burn Time	Burn Rate	After Glow	Condit	ioning Time	Conditioning Time (24 hr min. @ 70±5°F, 50±5% RH)	:5°F, 50±5% RH)
Number	Code	(sec)	(in)	Time (sec)	(sec)	(in/min)	(sec)		ln	Out	ıt
× -	O	0.0	0.0	No Daips				Date	Time	Date	Time
2	۵	0.0	0.0	;				12/8/2016		12/9/2016	11:45 24
က	۵	0.0	C O	;						Sketch/Construction	
AVG.		'L _'	۱ _	0				2.5 mils F	ISH Interplan	2,5 mils HSH Interplan 1050F paint, color BAC703	olor BAC703
								Grey, app Paint did	ilied to 0.0625 not show any	Grey, applied to 0.0625" thick aluminum plates. Paint did not show any signs of flaming	im plates.
4								consumpt	ion, blistering	consumption, blistering, charring or embrittlement.	mbrittlement.
ч								Discolora	tion due to he	Discoloration due to heat was visible, but no	but no
ი								resiane in	residue indicating pyrolisis.	ISIS.	
9											
AVG.								Flame T	Flame Temp: 1,700 °F	₽°	
*Material ty	pe, constru	*Material type, construction, specs, thickness, color, etc.	cness, color, etc.					:	_		
								Methane Gas	Gas X	Propane	
GP-0011-1A	Cust Runea	Burner)			their	4 47 0040					

twm 4-17-2012

GP-0011-1A (Cust, Bunsen Burner)

GENERALPLASTICS

Bunsen Burner Test Data Sheet

4910 Burlington Way Tacoma, WA 98409 253-473-5000

Material Description*:	Descrip	tion*:	HSH Interplan 1050 C-49 Concentrated,	OF paint, Color BAC703 Grey., Saturate 30 min. & Wipe	3AC703 Grein. & Wipe	ey.	Customer PO	#		N/A	
Manufac	Manufacturer/Supplier:	upplier: GP/HSH	1SH	Test Report #:	161209-05tm	ţ	Test Date: De	Dec. 9, 2016	16	Model:	N/A
Tested By:-	3y:	affer		Witnessed by:	N/A		Test Facility:	General Tacoma	General Plastics Mfg. Co. Tacoma, Washington 98409	g. Co. on 98409	
		>	TEST METHOD			TE	TEST REQUIREMENTS (MAXIMUM AVERAGE)	MENTS (MAXIMUN	M AVERAG	E)
Pass/	Method		Test	Materia	ial	Exting	Burn	Drip	Burn	Flame	After
Fail	Code		Method	Position	uc	Time	Length	Exting	Rate	Penetration	
	∢	BMS 8-133, F1		60 second - Vertical		6 sec	6 in	2 sec			
	В	BSS 7230, F1		60 second - Vertical		15 sec	6 in	3 sec			
	ပ	BSS 7230, F2		12 second - Vertical		15 sec	8 in	5 sec			
PASS	٥	FAR 25.853(a)		60 second - Vertical		15 sec	6 in	3 sec			
	ш	FAR 25.853(a)		12 second - Vertical		15 sec	8 in	5 sec			
	щ	FAR 25.853(a)	_	15 Second - Horizontal	ntal				2.5 in/min		
	: כי	FAR 25.853(a)		15 Second – Horizontal	ntal				4 in/min		
	Ξ.	FAR 25.853(a)	rt I (a)(2)(ii)	30 second – 45°		15 sec				None	10 sec
	_	MIL-P-26514F (4.6.3.10)		60 second - Horizor	ntal		<5 in				
	7	MIL-PRF-26514G (4.5.3.7)	_	60 second - Horizor	ntal		<5 in				
	¥	ASTM F-501		60 second - Vertical		15 sec	6 in	3 sec			
	_										
				T	TEST VALUES	ES					
Sample	Method	Exting Time	Burned Length	Drip Exting	Burn Time	Burn Rate	After Glow	Condit	ioning Time	Conditioning Time (24 hr min. @ 70±5°F, 50±5% RH)	±5°F, 50±5% RH)
Number	Code	(sec)	(in)	Time (sec)	(sec)	(in/min)	(sec)		ln.	Out	ıt
-	۵	0.0	0.0	No Daips				Date	Time	Date	Time
2	٥	0.0	0.0	ı				12/8/2016	9:30 AM	12/9/2016	11:5042
ဇ	Q	0.0	0.0	\$					-	Sketch/Construction	
AVG		0.0	0.0	0.0				2.5 mils H	ISH Interplan	2.5 mils HSH Interplan 1050F paint, color BAC703	olor BAC703
								Paint did	not show any	Paint did not show any signs of flaming,	IIII piates.
4								consumpt	ion, blistering	consumption, blistering, charring or embrittlement. Discolaration due to heat was vieible, but no	mbrittlement.
5								residue in	residue indicating pyrolisis.	isis.	2
9								i			
AVG								Flame T	Flame Temp: 1,700 °F	پ	
*Material typ	oe, constru	ction, specs, thic	*Material type, construction, specs, thickness, color, etc.					Methane Gas	Sas >	Propane	
GP-0011-1A (Cust Bunsen Burner)	Cust Runse	in Rurner)			tham	therm 4 47 2042			-1		

twm 4-17-2012

GP-0011-1A (Cust. Bunsen Burner)

GENERALPLASTICS MANUFACTURING COMPANY 4910 Burlington Way Tacoma, WA 98409 253-473-5000

Bunsen Burner Test Data Sheet

Material	Material Description*:	tion*:	HSH Interplan 1050l Leather Guard, Wip	0F paint, Color BAC703 Grey. pe & Buff	BAC703 Gre	ey.	Customer PO #:	#		A'N	
Manufac	Manufacturer/Supplier:	pplier: GP/HSH	1SH	Test Report #:	161209-06tm	tm	Test Date: De	Dec. 9, 2016		Model:	N/A
Tested By:	3y: —	inter		Witnessed by:	N/A		Test Facility:	General Tacoma,	General Plastics Mfg. Co. Tacoma, Washington 98409	g. Co. n 98409	
			TEST METHOD			11	TEST REQUIREMENTS (MAXIMUM AVERAGE)	MENTS (MAXIMUN	M AVERAGI	
Pass/	Method		Test	Material	<u>.</u>	Exting	Burn	Drip	Burn	Flame	After
Fail	Code		Method	Position	on	Time	Length	Exting	Rate	Penetration	Glow
	¥	BMS 8-133, F1		60 second - Vertical		6 sec	6 in	2 sec			
	В	BSS 7230, F1		60 second - Vertical	Je	15 sec	6 in	3 sec			
	ပ	BSS 7230, F2		12 second – Vertical		15 sec	8 in	5 sec			
PASS	۵	FAR 25.853(a).	FAR 25.853(a) App.F Part I (a)(1)(i)	60 second – Vertical	lt.	15 sec	6 in	3 sec			
	ш	FAR 25.853(a)	FAR 25.853(a) App.F Part I (a)(1)(ii)	12 second – Vertical	-	15 sec	8 in	5 sec			
	щ	FAR 25.853(a)		15 Second – Horizonta	ıntal				2.5 in/min		
	<u>ت</u>	FAR 25.853(a)		15 Second – Horizo	ntal				4 in/min		
	-	FAR 25.853(a)	rt I (a)(2)(ii)	30 second – 45°		15 sec				None	10 sec
	-	MIL-P-26514F (4.6.3.10)		60 second - Horizo	ntal		<5 in				
	7	MIL-PRF-26514G (4.5.3.7		60 second - Horizol	ntal		<5 in				
	∡ .	ASTM F-501		60 second - Vertica	_	15 sec	6 in	3 sec			
2	_										
				TE	TEST VALUES	ES					
Sample	Method	Ext	Burned Length	Drip Exting	Burn Time	Burn Rate	After Glow	Conditi	oning Time	Conditioning Time (24 hr min. @ 70±5°F, 50±5% RH)	3°F, 50±5% RH)
Number	Code	(sec)	(in)	Time (sec)	(sec)	(in/min)	(sec)		In	Out	t t
-	۵	0.0	0,0	No Dalps				Date	Time	Date	Time
2	۵	ଦ୍ଦ	0.0	;				12/8/2016	9:30 AM	12/9/2016	11.55 mm
င	۵	0 0	o. o	1					Sketch/(Sketch/Construction	
AVG.		0.0	Ø. 0	0				2.5 mils H	SH Interplan	2.5 mils HSH Interplan 1050F paint, color BAC703	olor BAC703
								Paint did n	ied to 0.0623 of show any	orey, applied to cross trick aluminum plates. Paint did not show any signs of flaming,	n plates.
4								consumpti	on, blistering	consumption, blistering, charring or embrittlement.	brittlement.
2								residue inc	residue indicating pyrolisis.	at was visible, i isis.	
9								,			
AVG.								Flame Te	Flame Temp: 1,700 °F	¥	
*Material typ	e, construe	ction, specs, thick	*Material type, construction, specs, thickness, color, etc.					:		Ĩ	[
								Methane Gas	ias X	Propane	
GP-0011-1A (Cust. Bunsen Burner)	Cust Bunse	n Burner)			twm	twm 4-17-2012					

twm 4-17-2012

-0011-1A (Cust. Bunsen Burner)